. AL AR SPEEDOMETER NO: 01
NO. Part NO. Description Description in English e Qty HFARMB | USD
1. 010001 JEiNE B COVER of SPEEDOMETER, REAR 1
2. 010002 NES SPEEDOMETER 1
3. 010003 (IENE COVER of SPEEDOMETER, FRONT 1
4. 010004 TSR TURNING LIGHT, LEFT 1
5. 010005 RiAT AT ) TURING LIGHT, RIGHT 1
6. 010006 R kT FRONT PROTECTING LIHGT 1
7. 010007 e T TR COVER, DISK BRAKE 1
8. 010008 HI SR AT AT 9 BULB OF FRONT PROTECTING LIGHT 1
9. 010009 TR AT 4 CABLE OF FRONT PROTECTING LIGHT 1
10. 010010 HPE DEX D16 WASHER® 6 X @ 16 4
11. 010011 PR BRET M5 X 16 SCREW M5X 16 4
12. 010012 F UB4T ST4. 2 X 12 SELF-TAPPINGSCREW ST4.2X 12 22
13. 010013 7 ST M6 X 12 SCREW M6 X 12 4




. R FRONT COVER NO: 02
5}

NO. Part NO. Description Description in English M Qty FL) RMB UsD
1. 020001 PN FRONT COVER 1

2. 020002 KAT P E8 COVER OF HEADLIGHT 1

3. 020003 BT HEADLIGHT 1

4. 020004 HIRJTAT Y 12V 35W/35W BULB OF HEADLIGHT12V 35W 2

5. 020005 HIRAT T 2k Cable, Head Light 1

6. 020006 H BUR4T ST4. 2X 16 SELF-TAPPING SCREW ST4.2X16 4

7. 020007 e fr Clip 4

8. 020008 + = Sk M6 X 12 SCREW M6 X 12 4




=. WA E REAR RACK NO: 03
NO. Part NO. Description Description in English M Qty A RMB UsD
1. 030001 LR REAR RACK 1
2. 030002 P 7S AR B MBX45 BOLT M8X45 2
3. 030003 7S FIZE]T M8 X 40 SCREW M8 X 40 1
4. 030004 s PEDAL 2
5. 030005 S SPRING 2
6. 030006 B D6 UPPER BALL®6 2
7. 030007 W DEX D12 WASHERD® 6 X @ 12 2
8. 030008 B Y PIN 2
9. 030009 JIEN i ey 6 < 32 AXLE 2
10. 030010 et v PROTECTING PLATE 2
11. 030011 SPSLHEET M6 X 12 SCREW M6 X 12 4




. J5 X741 TAILLIGHT NO: 04
j
.I 1
,/'_‘\
9 8 . y
! I l ?n b
2
NO. Part NO. Description Description in English s Qty HARMB | USD
1. 040001 AT TATLLIGHT 1
2. 040002 S5 e AT REAR TURN LIGHT, LEFT 1
3. 040003 e A kT REAR TURN LIGHT, RIGHT 1
4, 040004 SRR REAR FENDER 1
5. 040005 Ja WYk FENDER OF WHEEL 1
6. 040006 Je BAT T BULB OF TAILLIGHT 1
7. 040007 S5 Bl & S it 2% REF1ECTOR 1
8. 040008 £ WASHER 1
9. 040009 N VR Z T RERE M6 HEXAGON BOLT 1

J& Fe #5 Je A 125CC (5. 2
JG )

BT FEMR I 5. 2 RBAT FEAR T 2. 6

JaR 4R 50CC (1. 95 JT)




F.. 2% ALL LOCK NO: 05
NO. Part NO. Description Description in English & Qty | A RMB USD
1. 050001 RUKFFR IGNITION LOCK 1
1. 050002 FNFIEE L SR M6 X 12 HEXAGON M6 X 12/ A 4
2. 050003 L KEY 2
3. 050004 A R B BRACKET OF SEAT LOCK 1
4. 050005 oA A3 SEAT LOCK 1
5. 050006 T H A8 LOCK OF LUGGAGE 1
6. 050007 JHA B AR SEAT LOCK PLATE 1
7. 050008 T HAABRIR CLIP OF LUGGAGE 1
8. 050009 7N L A TSR] M6 HEXAGON BOLT

=




NN FEL BT PROTECTING NO: 06

ﬁ7

5—@ \4/
N, \3/

o
\/
6

6
NO. Part NO. Description Description in English e Qty | B RMB | USD
1. 060001 o BE AR PROTECTING PLATE LEFT 1
2. 060002 A BEAR PROTECTING PLATE RIGHT 1
3. 060003 J& CLIP 2
4. 060004 [ BIE4T ST4. 2X 12 SELT-TAPPING SCREW ST4.2X12 2
5. 060005 o A A AR RS AIRWAY OF PROTECTING PLATE, LEFT&RIGHT 2
6. 060006 H BUEET ST4. 2X 12 SELF-TAPPING SCREW ST4.2X12 4
7. 060007 Je SEAR PROTECTING PLATE, REAR 1
8. 060008 H BEET ST4. 2X 12 SELF-TAPPING SCREW ST4.2X12/ 4




. BBt FOOT BOARD NO: 07
o—13
-1
4L—12
B—3 e e 9—1
NO. Part NO. Description Description in English HE Qty | B4 RMB UsD
1. 070001 JE B AR FOOT BOARD 1
2. 070002 7N FATE L THNEFE M6 X 20 BOLT M6 X 20 4
3. 070003 Je CLIP 2
4. 070004 FHJ 5 COVER OF BATTERY 1
5. 070005 H BIEET ST4. 8 X 12 SELF-TAPPING SCREW ST4.8X 12 2
6. 070006 TR FETT FRONT COVER OF LUGGAGE 1
7. 070007 H BUIB4T ST4. 8 X 16 SELF-TAPPING SCREW ST4.8X 16 2
8. 070008 Je CLIP 3
9. 070009 ANFERT N R COVER OF BATTERY 1
10. 070010 I BUZ4T ST4. 8X 16 SELF-TAPPING SCREW ST4.8X 16 2




. BESAR LA NO: 08
5 4
o—13 I
-1
d—i%
3 Lo 2—1
l.-_? —38
6
8
i B—14 1
7 g 4
-
NO. Part NO. Description Description in English & Qty | By RMB USD
11. 0700011 SLR HELMET HOOK 2
12 0700012 +5d sk M6 X 16 SCREW M6X 16 2
13 0700013 INFVE L THIERE M6 X 16 BOLT M6X 16 2
14 0700014 et v2RE M6 BOLT M6 2




J\. L EF4: FRONT LUGGAGE NO: 09
1
9——
NO. Part NO. Description Description in English = Qty | B4 RMB USD
1. 080001 T HA5H TOOL BOX 1
2. 080002 THE#® COVER OF TOOL BOX 1
3. 080003 THAZHEY HOOK, COVER OF TOOL BOX 2
4. 080004 H BUE4T ST3. 8 X 12 SELF-TAPPING SCREW ST3.8X12 4
5. 080005 FNFIE L TR R M6 X 12 HEXAGON BOLT M6 X 12 2
6. 080006 [ BOiE4T ST3. 8 X 16 SELF-TAPPING SCREW ST3.8X 16 4
7. 080007 ZEBRRE R FENDER OF VEHICLE 8
8. 080008 ISR L R M6 X 12 HEXAGON BOLT M6 X 12 4
9. 080009 7N ATE 2 TSR] M6 BOLT M6 8
10. 080010 RS SE VIN NUMBER COVER 2




fs KL BEIP % NO: 10
2
/\
6
1 >5
4/ ‘1
2
NO. Part NO. Description Description in English & Qty | BB RMB | USD
1. 090001 EIMER FRONT FENDER 1
2. 090002 INFHVE LT IS M6 X 12 HEXAGON BOLT M6X 12 4
3. 090003 sk PLASTIC PLATE, LEFT 1
4, 090004 ik PLASTIC PLATE, RIGHT 1
5. 090005 +F Sk M6 X 12 BOLT M6X 12 2
6. 090006 H B4 ST4. 8 X 16 SELF-TAPPING SCREW ST4.8X 16 2




+. %&£, AH7HE FRONT SHIELD NO: 11
NO. Part NO. Description Description in English = Qty A4 RMB | USD
1. 100001 TR 2% FRONT SHIELD , LEFT 1
2. 100002 AR % FRONT SHIELD , RIGHT 1
3. 100003 IR FRONT PLASTIC PLATE 1
4. 100004 AT R REFLECTOR, LEFT/RIGHT 1
5. 100005 Je B CLIP 4
6. 100006 + Sk M6 X 16 BOLT M6 X 16 4
7. 100007 HBUZET ST4. 2X 12 SELF-TAPPING SCREW ST4.2X 12 2
8. 100008 NFAVE ZE S B M6 HEXAGON BOLT M6 2




+—. FUESS M Ak:  AIR CLEANER NO: 12
51
— 9 l
P
T_L_
3
L-)
— 3 L
L 3
L
NO. Part NO. Description Description in English e Qty | AN USh
RMB
1. 110001 YL SR AIR FILTER 1
2. 110002 UL S COVER OF AIR FILTER 1
3. 110003 I BOH2%] ST4. 8X 16 SELF-TAPPING SCREW ST4.8X 16 7
4. 110004 25 e 28 e ATR FILTER CORE 1
5. 110005 T ASLIBAT M5 X 10 SCREW M5 X 10 2
6. 110006 bt =il CLIP OF AIR FILTER 1
7. 110007 7N L THHE S M6 X 32 HEXAGON BOLT M6 X 32 1
8. 110008 75 1222 TH B M6 X 20 HEXAGON BOLT M6 X 20 1
9. 110009 WOKE TUBE, LEAKING WATER 1
10. 110010 kD12 CLIP SPRING® 12 1
11 110011 Rk CARBURETOR 1




+ .. JHE#% MULFFER

-

{

v 8

T 3

o
11 6
1

NO:

13

9 2
NO. Part NO. Description Description in English | #(&= Qty | 4 RMB USD
1. 120001 H 75 MUFFLER 1
2. 120002 PEEK REAR COVER 1
3. 120003 R FENAR A SIDE COVER A 1
4. 120004 PEERBE AR B SIDE COVER B 1
5. 120005 INFVE TSR] M6 NUT M10 1
6. 120006 = A2 RE M6 ACORN NUT M6 2
7. 120007 7N AL L THNZEFE M6 X 10 HEXAGON BOLT M6 X 10 2
8. 120008 SR WASHER 2
9. 120009 PR WASHER 3
10. 120010 7N AL S THTE S M6 X 12 HEXAGON BOLT M6 X8 3
11. 120011 Mibiaks MY icl WASHER OF MUFFLER 9
12. 120012 FNFRVE 2L TRV M10 X 55 HEXAGON BOLT M10 X 55 2




+=. JiA#tE K HANDLEBAR NO: 14
NO. Part NO. Description Description in English e Qty | A RMB | USD
1. 130001 J7 M4 HANDLE BAR 1
2. 130002 Je FARIF T FRONT COVER, LEFT HANDLEBAR SWITCH 1
3. 130003 TR i REAR COVER, LEFT HANDLEBAR SWITCH 1
4, 130004 4TI CHT 5 FRONT COVER, RIGHT HANDLEBAR SWITCH 1
5. 130005 Y SAP R REAR COVER, RIGHT HANDLEBAR SWITCH 1
6. 130006 7N AR A THNZ S M10 X 50 HEXAGON BOLT M10X 50 1
7. 130007 7N A S T H B B M10 SELFT-TAPPING BOLT M10 1
8. 130008 J7 It e et & BUSHING 1
9. 130009 +- Al AL AEET M5 X 30 SCREW M5 X 30 2
10. 130010 + PR AL SLAEET M5 X 20 SCREW M5 X 20 2
11. 130011 iR LEFT HANDLEBAR 1
12. 130012 R Right grip 1




+=. FrE R 18 NO: 15
21
723 - ‘f /
13 9 19 HR
9 —20
& &
Tl B -
FIG 10
11 ’
’ﬂ h\
1
1_ 7

NO. Part NO. Description Description in English g Qty A RMB USD
13. 130013 S5 R AR REAR BRAKE LEVER 1
14. 130014 JE R TR B A M5 X 22 BOLT M5 X 22 1
15. 130015 R D5 SPRING WASHER® 5 1
16. 130016 N F LB RE M5 HEXAGON NUT M5 1
17. 130017 e e MIRROR, LEFT 1
18. 130018 HJE e MIRROR, RIGHT 1
19. 130019 M ZEAT TR SWITCH, BRAKE LIGHT 1
20. 130020 SESLBEET M5 X 12 SCREW M5X 12 1
21. 130021 FEEFP G COVER OF HANDLEBAR, LEET 1
22. 130022 FHIEFy 5 COVER OF HANDLEBAR, RIGHT 1
23. 130023 F B4 ST4. 8 X 12 SELF-TAPPING SCREW ST4.8X 12 4




+ 0. R NO: 16

7
NO: 15NO: 17 3 k
2 9
l A
8
4
.J 5
1 al
_>6
NO. Part NO. Description Description in English &= Qty B4/ RMB USD

1. 140001 s $4 SAET ASSY 1
2. 140002 Z= D FE LUGGAGE BOX 1
3. 140003 N FH TR 2L THIBE RS M6 X 12 HEXAGON BOLT M6 X 12 2
4, 140004 JRE R SEAT ROCKET 1
5. 140005 i A Fl SEAT CLIP 1
6. 140006 7N FAE L T ERE M6 HEXAGON BOLT M6 3
7. 140007 +E K L2 4T M6 X 20 SCREW M6 X 20 1
8. 140008 JWIFE N B INNER COVER OF LUGGAGE 1
9. 140009 N Sk 2 RE M6 HEXAGON NUT M6 2
10. 140010 F AT ST4. 8 X 12 SELF-TAPING SCREW ST4.8X 12 1




+ 7. JEA FUEL TANK

NO:

17

NO. Part NO. Description Description in English e Qty | F4 RMB USD
1. 150001 RliiEE] FUEL TANK 1
2. 150002 A A5 COVER, FUEL BOX 1
3. 150003 PRI A% 2% FUEL SENSOR 1
4. 150004 AR YN PLATE, FUEL SENSOR 1
5. 150005 &R 1 WASHER, FUEL SENSOR 1
6. 150006 S PAPS PETROLIC SWITCH 1
7. 150007 THE FUEL TUBE 1
8. 150008 RS GAS TUBE 1
9. 150009 R CLIP SPRING 0
10. 150010 HH 9 R R NUT , OUT OIL 0
11. 150011 R CLIP SPRING 0
12. 150012 7N FAIE S THIEAS M6 X 12 HEXAGON BOLT M6 X 12 0
13.




+F. W4 FUEL TANK NO: 18
NO. Part NO. Description Description in English BE Qty | B4 RMB USD
14. 150013 HH T R Y OTL FILTER 1
15. 150014 HH T g X 2 B WASHER, OIL FILTER 1




TNy ELR M FRAME AND FERREOUS ACCESSORY

|

NO:

19

NO. Part NO. Description Description in English &= Qty B4 RMB USD
1. 160001 LS VEHICLE FRAME 1
2. 160002 NIVAGIE S ENGINE HANGER 1
3. 160003 7N AR 2L THE A M10 X 50 HEXAGON BOLT M10X50 2
4. 160004 ) /1 M 4850 M10 X 185 CENTER STAND M10X 185 1
5. 160005 FNFE L T B BUEEE M10 HEXAGON BOLT M10 1
6. 160006 X CENTER STAND 1
7. 160007 7N FHVE R M10 X 25 HEXAGON BOLT M10X25 2
8. 160008 PICE SRS BUSHING, CENTER STAND 2
9. 160009 KUAE R F SPRING CENTER STAND 1
10. 160010 7N 24 T R M6 X 25 BOLT M6 X 25 1
11. 160011 RUE G ph R BUFFER OF CENTER STAND 1
12. 160012 L SIDE STAND 1
13.




+75. LR fF FRAME AND FERREOUS ACCESSORY NO: 20
1
NO. Part NO. Description Description in English &= Qty B4 RMB USD
14. 160013 FRAE R SPRING OF SIDE STAND 1
15. 160014 AR SR BOLT OF SIDE STAND 1




+-b. HEER  ELECTRICAL ASSY NO: 21
21

NO. Part NO. Description Description in English HE Qty B4 RMB USD
1. 170001 MR\ =2 22 BRACKET, HORN 1

2. 170002 i\ HORN 1

3. 170003 ki RECTIFIER 1

4. 170004 INFIE LTSRS M6 X 55 HEXAGON BOLT M6 X 55 1

5. 170005 N FBIE A B B M6 HEXAGON BOLT M6 1

6. 170006 SR Z B M6 X 16 HEXAGON BOLT M6X 16 1

7. 170007 F L MAIN CABLE 1

8. 170008 RUoKEE PRIK:42=$5.6 CDI ASSY 1

9. 170009 NYGES  AR4i:6.5-50.87 | FLASHER 1

10. 170010 EEAL %6010, 4=$1.39 | HIGH-VOLTAGE LOOP ASSY 1

11. 170011 gk 2% RELAY 1

12. 170012 RUKERIPE JACKET, CDI 1

13.




+-t. 2 ELECTRICAL ASSY = NO: 22
NO: 23 O—M
1 t—9
10
lQ—rJ
11

NO. Part NO. Description Description in English &= Qty B4/ RMB USD

14. 170013 PHIIE CAP RELAY ASSY 1

15. 170014 AP e Ak FLASHER CAP 1

16. 170015 PRI 22 )i FUSE BOX 1

17. 170016 PRI 22 FUSE 1

18. 170017 NRE57 + CABLE OF FUSE 1

19. 170018 A2k - CABLE OF FUSE 1

20. 170019 INFHVE ST IEAE M6 X 12 | HEXAGON BOLT M6X 12 1

21. 170020 PRI 22 25 FUSE CABLE 1

21 170021 il BATTERY BOX 1




+J\. BiEZE FRONT ABSORBER NO: 23

14
il 9
1 2--__Q /\
- 8 7 6543 2
1 11/,‘_/,4/,44/;
A 9 '-';_.“-\_,C'L OD
s 1
10
be,
D —
‘-T_F==‘==
S—u
T
J 9
14 13
NO. Part NO. Description Description in English &= Qty B4/ RMB USD
1. 180001 B FRONT FORK 1
2. 180002 i SRR LOCK NUT 1
3. 180003 AR UNDER COVER BEARING BOWL 1
4. 180004 W UPPER BALL 1
5. 180005 b 4R UNDER COVER BEARING BOWL 1
6. 180006 T AR R UPPER COVER BEARING BOWL 1
7. 180007 BB UPPER BALL 1
8. 180008 Ty e UNDER COVER BEARING BOWL 1
9. 180009 ISR LT IER: M8 X 48 HEXAGON BOLT M8 X 48 4
10. 180010 A e 28 FRONT ABSORBER ASSY,RIGH 1
11. 180011 HIZE JlRE 25 FRONT ABSORBER ASSY,LEFT 1
12. 180012 R CLIP ,SPEEDOMETER 1
13.




+/J\. BiJ#7E FRONT ABSORBER NO: 24

14
2. 3
o 4 3 2
L oL
Ol'e 1o,
)
T
14 13
NO. Part NO. Description Description in English i Qty B4 RMB USD
14. 180013 TR B 48 CLIP OF BRAKE HOSE 1

15. 180014 ISR L H ERE M6 X 12 HEXAGON BOLT M6 X 12 2




+ . FE B REAR WHEEL NO: 25

NO: 26
14 )
"E 13 'LI! [ v
.7 - 18 16 1719 ]h
15—

9
NO. Part NO. Description vescription in English & Qty | HYr RMB UsD
1. 190001 J5 RS A REAR ABSORBER ASSY 1
2. 190002 7N SR B AR M8 X 32 BOLT M8 32 1
3. 190003 Ja Je R Ar S48 BRACKET, REAR FENDER, LEFT 1
4. 190004 ISR L THERE M10 X 40 HEXAGON BOLT M10X40 1
5. 190005 7N A T B R M6 X 12 HEXAGON BOLT M6 12 4
6. 190006 JE e B BRACKET, REAR FENDER, RIGHT 1
7. 190007 Jafaie iy WASHER 1
8. 190008 7N AT E BUEEE M16 HEXAGON LOCK NUT M16 1
9. 190009 JE REAR WHEEL 0
10. 190010 JE5E IR 120/70-12 TYRE 120/70-12 0
11. 190011 7 CHARGE VALVE 0
12. 190012 Pl CAP, CHARGE VALVE 0




+ 7.

Jakt s

= ¢ LI
18 16 1719 |

15 —8

W

4_.___

NO: 26
12 5‘“\\
L
- 5 5
.

P

NO. Part NO. Description Description in English = Qty B4/ RMB USD
13. 190013 J& ) 4 i REAR BRAKE SHOE 2
14. 190014 e EIE A SPRING, REAR BRAKE SHOE 2
15. 190015 Ja M ZEREE ARM, REAR BRAKE 1
16. 190016 Ji AR 2 T e CAMSHAFT, REAR BRAKE 1
17. 190017 J& R 2 Bl i 3 SPRING, REAR BRAKE 1
18. 190018 0 JE 0 RING 2
19. 190019 7N FHTE TR S M6 X 32 HEXAGON BOLT M 632 1
20. 190020 IEEISENET FENDER OF REAR WHEEL 1
21. 190021 Ja et s 42 ANTI-DIRT HUSK, REAR FENDER 1




. ZEIR WIRENESS _ NO: 27

NO. Part NO. Description Description in English &= Qty B4 RMB USD
1. 200001 J E Ay 2 CABLE, SEAT LOCK 1
2. 200002 VT8 CABLE, THROTTLE 1
3. 200003 HERL CABLE, SPEEDOMETER 1
4. 200004 Ja R 2R 2% CABLE, REAR BRAKE 1




——. Bi% S E FRONT WHEEL ASSY NO: 28
NO. Part NO. Description Description in English s Qty | B4 RMB USD
L. 210001 KGR FRNOT WHEEL 1
2. 210002 A TYRE 1
3. 210003 T 5 U B 2% DISK BRAKE ASSY 1
4. 210004 IR R PLATE, DISK BRAKE UPPER PUMP 1
5. 210005 ISR L THEFE M6 X 20 HEXAGON BOLT M6 X 20 2
6. 210006 R ZET 25 CABLE, DISK BRAKE 1
7. 210007 ENSPIPS SWITCH, BRAKE LIGHT 1
8. 210008 VAP EIEE SWITCH BOLT 1
9. 210009 EHIFIESY BRAKE LEVER 1
10. 210010 7N F 3k FTE RS M6 X 25 BOLT M6X 25 1
11. 210011 7N A SR RE Mo HEXAGON NUT M6 1
12. 210012 R E A DISK BRAKE PANEL 1
13.




. HUREK  FRONT WHEEL ASSY NO: 29
NO. Part NO. Description Description in English HE Qty 4 RMB USD
14. 210013 VR A ] e R BOLT OF DISK BRAKE 3
15. 210014 Hi el FRONT AXLE 1
16. 210015 INAEEL T SR MI2 | HEXAGON NUT M12 1
17. 210016 IEEHES BUSHING, FRONT WHEEL 1
18. 210017 TR 8% SPEED GEAR ASSY 1
19. 210018 + AT SLIEET M5 X 16 SCREW M5 X 16 1
20. 210019 Pkl VALVE STEM 1
21. 210020 7 CAP, VALVE STEM 1
22. 210021 FNFITE L THNEFE M8 X 30 HEXAGON BOLT M8 X 30 2




